Caterpillar assembly #4715158 drawings for  307E2 Mini Hyd Excavator.
* Last version maybe changed.
12

Electrical And Starting System Assembly 471-5158 Battery & Wiring GP(Caterpillar 307E2 mini hyd excavator)

Part NO. 471-5158
Name Battery & Wiring GP
Section Electrical And Starting System
Modifier -
SNP KC9 IESCN SEBP76230079
Updated 2018-08-22
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

heavy-cat.com have excellent quality Guarantee.

CAT 307E2 Electrical And Starting System 471-5158 Assembly

471-5158 Battery & Wiring GP , Part OF 461-6780 Chassis AR, Type 2, Also AN Attachment
Model: Caterpillar 307E2
Catalog: Mini Hyd Excavator
Section: Electrical And Starting System

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
1 9X-3402 9X-3402 SOCKET-CONNECTOR 16-GA TO 18-GA 2 N
2 2 1S-1150 1S-1150 Spacer 0.391X0.5X0.19-IN THK 3 N
1 6 6I-1418 6I-1418 Spacer 8.2X12.7X28.7-MM THK 2 N
1 9 9X-3404 9X-3404 Battery 12-VOLT, Maintenance FREE, WET 1 Y
2 11 266-6935 266-6935 Relay AS 12-VOLT 1 N
2 14 298-0663 298-0663 Clip LADDER 1 N
2 15 327-6207 327-6207 Relay GP 12-VOLT)(MAIN POWER 1 N
2 267-2701 267-2701 Fuse 60-AMPERE 1 Y
2 24 398-6363 398-6363 Relay GP 12-VOLT)(GLOW PLUG 1 N
2 274-9872 274-9872 Fuse 30-AMPERE 1 Y
2 27 431-4555 431-4555 Cable AS NEGATIVE 1 N
2 159-8048 159-8048 CABLE-ELECTRICAL 0-GA, BLACK)(19-CM E N
2 030-1707 030-1707 TERMINAL-RING 0-GA, 3/8-IN SCREW 1 N
1,2 32 471-5184 471-5184 Cable AS POSITIVE 1 N
1,2 1M-6120 1M-6120 Nut 5/16-18-THD 1 N
1,2 1M-6119 1M-6119 Bolt 5/16-18X1.375-IN 1 N
2 34 095-0736 095-0736 SCREW-MACHINE M5X0.8X10-MM M 5 N
1,2 35 132-5789 132-5789 Clip LADDER 2 N
1 37 204-1611 204-1611 Strap DUAL BC 2 N
1 39 352-3964 352-3964 Clip LADDER 2 N
1,2 40 4P-7581 4P-7581 Clip LADDER 2 N
2 41 4P-8134 4P-8134 Clip LADDER 1 N
1,2 42 5C-7261 5C-7261 Nut M8X1.25-THD M 6 N
2 44 5P-4116 5P-4116 WASHER-HARD 8.8X20.5X2-MM THK 3 N
1 45 5P-9297 5P-9297 Clip LOOP 1 N
2 46 6V-7699 6V-7699 WASHER-HARD 5.5X13X1.6-MM THK 1 N
2 47 7I-2272 7I-2272 Bolt M5X0.8X12-MM M 1 N
1 48 7X-0579 7X-0579 WASHER-HARD 8.8X25.5X2-MM THK 4 N
2 50 8T-0328 8T-0328 WASHER-HARD 5.5X10X1-MM THK 5 N
1,2 51 8T-4121 8T-4121 WASHER-HARD 11X21X2.5-MM THK 17 N
1,2 52 8T-4136 8T-4136 Bolt M10X1.5X25-MM M 3 N
1,2 53 8T-4137 8T-4137 Bolt M10X1.5X20-MM M 10 N
1 54 8T-4191 8T-4191 Bolt M10X1.5X16-MM M 4 N
2 55 8T-4908 8T-4908 Bolt M8X1.25X25-MM M 3 N
1 56 9M-8406 9M-8406 Clip LOOP 1 N
2 57 9X-2480 9X-2480 Bolt M6X1X45-MM M 2 N
1 58 146-0414 146-0414 Seal 14-CM E N
2 59 8T-4224 8T-4224 WASHER-HARD 8.8X16X2-MM THK 2 N
1,2 5P-5675 5P-5675 Wire 6-GA, BLACK)(0.4-M D N
1,2 292-2893 292-2893 Conduit 10.1-MM ID)(33-CM E N
1,2 159-8047 159-8047 CABLE-ELECTRICAL 0-GA, RED)(172-CM E N
S: KC9 / KC9 (1 ~ 99999)
: -OR- B: Use AS Required C: Change From Previous Type D: Order BY The Meter E: Order BY The Centimeter M: Metric Part Y: Separate Illustration

*Assembly 471-5158 Battery & Wiring GP Suitable for 307E2 Mini Hyd Excavator Electrical And Starting System
*Original 471-5158 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 471-5158 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

heavy-cat.com have professional services.

heavy-cat.com global.